

Test Report

Number: LECFT00306587
Customer: Allied International Trading Ltd
T/A Supertouch
Unit 3 Rabone Park
Off Rabone Lane
Smethwick
B55 2NN

Date: 05/02/2010

For the attention of Jackie
Sample Description: Yellow/Black 'Black Jack' Gloves (71244, 71243)
Sample Received: 25/01/2010
Your Reference: N/A
Specification: EN 388 & EN 420

EN388:2003
4142

Components:

Tests Conducted:	Method	Sample	Pass/Fail
Gloves - Blade Cut Resistance	EN 388:2003		Level 1
Gloves - Puncture Resistance	EN 388:2003		Level 2
Gloves - Abrasion Resistance	EN 388:2003		Level 4
Gloves - Tear strength	EN 388:2003		Level 4
Gloves - Sizing	EN 420:2003		
Gloves - Dexterity	EN 420:2003		Level 5
Banned Azo dyes	Annex XVII of EU Regulation 1907/2006 (REACH)		Pass

Results: See attachment

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

P. Williams

PAUL WILLIAMSON
PPE TECHNICAL SUPPORT SPECIALIST



Centre Court
Meridian Business Park, Leicester
LE19 1WD, United Kingdom

Tel: +44 (0) 116 263 0330
Fax: +44 (0) 116 263 0311/12
Web: www.intertek.com/consumergoods

9342 GLOVES - BLADE CUT RESISTANCE (EN 388:2003 6.2)										
SAMPLE	Sample 1					Sample 2				
'Black Jack' Gloves	I1	I2	I3	I4	I5	I6	I7	I8	I9	I10
	1.2	1.3	1.7	1.5	1.9	3.4	3.9	2.5	1.5	1.5
	Average Index: 1.5					Average Index: 2.6				
	Performance Level Achieved: 1									
9340 GLOVES - PUNCTURE RESISTANCE (EN 388:2003 6.4)										
SAMPLE	Results							Performance Level Achieved		
'Black Jack' Gloves	77.6 N							2		
9341 GLOVES - ABRASION RESISTANCE (EN 388:2003 6.1)										
SAMPLE	Results					Performance Level Achieved				
'Black Jack' Gloves	No holes developed after 8000 cycles					4				
9343 GLOVES - TEAR STRENGTH (EN 388:2003 6.3)										
SAMPLE	Results					Performance Level Achieved				
'Black Jack' Gloves	106.4 N					4				
9344 GLOVES - SIZING (BS EN 420:2003 5.1)										
SAMPLE	Results									
'Black Jack' Gloves	Size 9			Size 10			Size			
	Was found to be			Was found to be			Was found to be			
	Size 9			Size 10			Size			





Centre Court
Meridian Business Park, Leicester
LE19 1WD, United Kingdom

Tel: +44 (0) 116 263 0330
Fax: +44 (0) 116 263 0311/12
Web: www.intertek.com/consumergoods

9345 GLOVES - DEXTERITY (BS EN 420:2003 6.1)				
SAMPLE		Results		Performance Level
'Black Jack' Gloves	Size 9	Size 10	Size	5
	Level 5	Level 5		
0600 *BANNED AZO DYES (Annex XVII of EU Regulation 1907/2006 (REACH)) (BS EN 14362-1 / BS EN 14362-2 / DD CEN ISO/TS17234:2003)				
SAMPLE		TEST METHOD USED		REQUIREMENT
Yellow Fabric		Textile		Maximum permitted amount: 30 ppm
FORBIDDEN AMINES				
4-Aminodiphenyl CAS No 92-67-1		N.D		
Benzidine CAS No 92-87-5		N.D		
4-Chloro-O-Toluidine CAS No 95-69-2		N.D		
2-Naphthylamine CAS No 91-59-8		N.D		
O-Aminoazotoluene CAS No 97-56-3		N.D		
2-Amino-4-Nitrotoluene CAS No 99-55-8		N.D		
P-Chloraniline CAS No 106-47-8		N.D		
2,4-Diamino-Anisole CAS No 615-05-4		N.D		
4,4'-Diaminodiphenylmethane CAS No 101-77-9		N.D		
3,3'-Dichlorobenzidine CAS No 91-94-1		N.D		
3,3'-Dimethoxybenzidine CAS No 119-90-4		N.D		
3,3'-Dimethylbenzidine CAS No 119-93-7		N.D		
4,4'-Diamino-3,3'-Dimethylphenyl Methane CAS No 838-88-0		N.D		
P-Cresidine CAS No 120-71-8		N.D		
4,4'-Methylene-Bis-(2-Chloraniline) CAS No 101-14-4		N.D		
4,4'-Oxydianiline CAS No 101-80-4		N.D		
4,4'-Thiodianiline CAS No 139-65-1		N.D		
O-Toluidine CAS No 95-53-4		N.D		
2,4'-Toluylenediamine CAS No 95-80-7		N.D		
2,4,5-Trimethylaniline CAS No 137-17-7		N.D		
O-Anisidine CAS No 94-04-0		N.D		
P-Aminoazobenzene CAS No 60-09-3		N.D		
2,4-Dimethylbenzeneamine CAS 95-68-1		N.D		
2,6-Dimethylbenzeneamine CAS 87-62-7		N.D		



Centre Court
Meridian Business Park, Leicester
LE19 1WD, United Kingdom

Tel: +44 (0) 116 263 0330
Fax: +44 (0) 116 263 0311/12
Web: www.intertek.com/consumergoods

Lab Report: LEC FT00306587 : Page 4 of 4